



Elkrem Sp.z.o.o.  
ul. Polna 140 B  
87100 Torun  
POLEN

X **Werkzeugnis** 2.2  
(Test Report)

**Abnahmeprüfzeugnis** 3.1  
(inspection Certificate)

nach EN 10204

<b>Bestellung Nr.:</b> (your order no.)	<b>Besteller:</b> (costumer)	<b>Datum:</b> (date)	<b>Unsere Auftr.Nr.:</b> (works order no)						
		25.02.2022							
<b>Qualität:</b> (Quality)	<b>Abmessung:</b> (Diameter)	<b>Schmelze:</b> (Batch-cast-no.)	<b>Menge:</b> (Quantity)						
<b>DT-ErTi2</b> AWS A5.16-90: ErTi2 EN ISO 24034: ~Ti 0120 W.-Nr.: ~3.7036	1,60 mm x 1000	20180718-105# 223704	25 kg						
<b>Chemische Analyse in %</b> Chemical composition in %									
	<b>C</b>	<b>Si</b>	<b>Mn</b>	<b>P</b>	<b>S</b>	<b>Cr</b>	<b>Mo</b>	<b>N</b>	<b>Nb+Ta</b>
	0,010							0,007	
	<b>Cu</b>	<b>Fe</b>	<b>Al</b>	<b>Co</b>	<b>Sn</b>	<b>B</b>	<b>Ti</b>	<b>H</b>	<b>O</b>
		0,029					REST	0,001	0,10

This certificate was made by PC-system and is also valid without signature !!